Woodman’s Parts Plus
www.woodmanspartsplus.com

Breckwell SW4100 Parts List

Key Part No. Description Model Qty. Key | Part No. Description Model Qty.
1 891750 | Weld., Main Body 1 22 40292A | 6" Flue Collar 1
2 88145 Board, Ceramic Fiber 1 23 88042 1/4" Rope Gasket 1
3 86643 | Tube (©5/32), Secondary Air 1 24 | 83432 | 5/16-18 x 1-1/2 HX HD C/S PL 3
4 86645 Tube (@7/32), Secondary Air 3 25 83045 Washer, 5/16"ID x 3/4"0D x 1/16 THK 3
5 891515 | Retainer, Tube 4 26 83431 Weld Tab 3
7 24103 Firebﬁck, Half (4-1/2 x 4-112) 1 8 892032 | Body, Ash Pan 1
8 891414 | Half Firebrick 2 29 892033 | Front Ash Pan 1
9 | 891783 | Firebrick (3 x 4-1/2) 1 30 | 891137 | Handle, Brushed Nickel 1
10 40561 Ash Plug 1 31 892069 | R-Mounting BRKT, Shroud 1
1 891373 | Pad, Door Hinge (Threaded) 2 32 892070 | L-Mounting BRKT, Shroud 1
12 | 83045A | Washer, 3/8°ID x 7/8"0D x 1/16” THK 2 23 865;2606785 fv“rl‘(’;‘d M:’”S’:’ R‘Z"’ f

eldment, Shrou
13 83274 3/8-16 LK Nut Black 2 5 292013 | Louver 2
14 | 25080 | Latch, Door 1 36 | 892014 | Retainer, Louver 2
15 83508 | 5/16-18 x 3/4 Boit 1 37 892008 | Rear, Shroud Panel 1
16 83338 5/16-18 Lock Nut 1 38 892015 | Plate, Blower Adapter 1
17 69660 | Assembly, Door_Large Rectangle 1 _
18 | 891135 | Handle, Spring (LG-Nickel) 1 NOIS = thtads 2maters manufactured in 2011
19 | 892020 [ Plate, Hearth 1 All components common except where noted.
20 891929 | Rod, Damper 1
21 891331 | Spring Handle-Brushed Nickel 1
Key Part No. Description Qty.

1 25780 Feed Door, Painted (40569) 1

2 25692 Handle, Painted (40515) 1

3 83506 3/8 x 1-1/4 Roll Pin 1

4 88066 Rope Gasket - 5/8" 5.0ft.

5 88087 Glass Gasket - 1/8 thk x 1" wide 401

6 891813 | Ceramic Glass 1

7 25465 Bottom Glass Retainer 2

8 83202 10-24 x 3/8 Pan Head Phillips Screw 4

9 83278 Washer - 7/32 1D x 1/2 OD 4

10 891135 Spl‘ing Handle - LG 1



https://www.woodmanspartsplus.com/

